
LOCAL GOVERNMENT & COMMUNITY DEVELOPMENT 

DEPARTMENT 
 

 

 

 

 
 

 

PUNJAB CITIES PROGRAM 

 

 

 

AMENDED PC-I FORM 
 

 

 

FOR  

 

 

 

IMPROVEMENT OF SEWERAGE SYSTEM AND CONSTRUCTION 

OF WASTE WATER TREATMENT PLANT (WWTP) KAMALIA 

CITY 

 

 

 

 

ESTIMATED COST:   RS 1483.63 MILLION 

 

November 2023 

 

Municipal Committee Kamalia 



Punjab Cities Program 

PC-I Form  

Improvement of Sewerage System in Kamalia City 

Table of contents 

Sr. 

No. 
Description 

Page No. 

(from-to) 

1  PC-I Form 1-16 

2 Annexure-A Location map 17-18 

3 Annexure-B Existing situation 19-83 

5 Annexure-C Project Proposal 84-101 

6 Annexure-D Project cost estimates 102-287 

7 Annexure-E Annual O&M Cost 288-289 
[...]
• The hydrogeology of the site was assessed to ensure that the groundwater was not easily 

contaminated by the treated effluent and that the groundwater table was low enough to 

prevent flooding of the plant and surrounding areas. 

• The accessibility of the site was evaluated to ensure that it was easily accessible by road 

or other means of transportation to facilitate the transport of raw wastewater and treated 

effluent. The proximity of the site to residential areas was also assessed to determine the 

impact of odors and noise from the treatment plant on nearby residents. 

• The availability of utilities such as water, electricity, and gas were assessed to ensure that 

these services were easily accessible and could be provided to the treatment plant. The 

land use of the surrounding area was evaluated to ensure that there were no conflicts with 

other land uses, such as residential, commercial, or industrial activities. 

• Finally, the environmental regulations and permit requirements for the site were assessed 

to ensure that the project complied with all applicable regulations related to water quality, 

air quality, waste management, and other environmental concerns. 

By conducting a thorough site visit and assessment, the project team has identified potential 

challenges or issues that may need to be addressed during the project design and implementation 

phases. This information can then be used to make informed decisions about the suitability of the 

site and the design of the treatment plant. 

 



 

Sewerage System - Sectoral Plan Report of Kamalia City  
 

 

(7-4) 
 

The visit to Kamalia City on June 7th, 2022, aimed to assess the sewage treatment plant (STP) 

sites in the city. During the visit, a detailed discussion was held with MO (IS) to address concerns 

related to sewage disposal and land availability. Additionally, two operational disposal stations in 

Kamalia were thoroughly inspected. 

 

The inspection aimed to evaluate the current state of the WWTP sites and identify any potential 

issues related to the wastewater disposal process. The visit included an assessment of the 

operational capacity of the WWTP sites and their compliance with regulatory standards.  

Photographs were taken of the WWTP sites during the inspection to provide a visual record of 

the site conditions. These photographs will be useful in documenting the current state of the 

WWTP sites and identifying any necessary improvements.  

Overall, the visit to Kamalia provided valuable insights into the current state of the city's WWTP 

sites and identified areas for improvement. The detailed discussion with MO (IS) helped to 

address any concerns related to wastewater disposal and land availability. 

 

7.3.1 Treatment Technologies 

The treatment process is the series of steps and processes that are used to treat wastewater and 

make it safe for disposal or reuse. The specific treatment process used depends on the 

characteristics of the wastewater and the desired level of treatment. There are several treatment 

processes available, each with its own advantages and disadvantages. 

7.3.2 Stabilization Ponds 

Stabilization ponds are shallow, man-made ponds that use natural processes to treat wastewater. 

They are designed to promote the growth of algae, bacteria, and other microorganisms that 

consume organic matter and nutrients in the wastewater. The wastewater is typically held in the 

ponds for several weeks, allowing for the growth of these microorganisms. Stabilization ponds 

are relatively simple and inexpensive to construct and operate. They can be effective at removing 

organic matter and nutrients from wastewater, but they require a large land area. 

7.3.3 Facultative Ponds 

Facultative ponds are similar to stabilization ponds but are deeper and have an aerobic layer on 

top and an anaerobic layer on the bottom. The aerobic layer promotes the growth of algae and 

other aerobic microorganisms, while the anaerobic layer promotes the growth of bacteria that 

consume organic matter in the absence of oxygen. Facultative ponds are effective at removing 

organic matter and nutrients from wastewater, but they require a larger land area than stabilization 

ponds. 



 

Sewerage System - Sectoral Plan Report of Kamalia City  
 

 

(7-5) 
 

7.3.4 Constructed Wetlands 

Constructed wetlands are man-made systems that mimic the natural processes of wetlands to 

treat wastewater. The system typically consists of a series of shallow ponds or channels that are 

planted with wetland vegetation. The plants and microorganisms in the wetlands remove 

pollutants from the wastewater through a combination of physical, chemical, and biological 

processes. Constructed wetlands are effective at removing organic matter, nutrients, and 

pathogens from wastewater, but they require a large land area. 

7.3.5 Aerated Lagoons 

Aerated lagoons are large, shallow ponds that are aerated to promote the growth of aerobic 

microorganisms. The microorganisms consume organic matter and nutrients in the wastewater, 

producing carbon dioxide and water as by-products. The wastewater is typically held in the 

lagoons for several days to allow for the growth of the microorganisms. Aerated lagoons are 

effective at removing organic matter and nutrients from wastewater and are relatively inexpensive 

to construct and operate. 

7.3.6 Trickling Filter 

Trickling filters are fixed-film biological reactors that use a bed of rocks, gravel, or plastic media 

to support the growth of microorganisms. Wastewater is sprayed over the bed, allowing the 

microorganisms to consume organic matter and nutrients in the wastewater. The effluent is then 

collected and sent to a secondary clarifier for further treatment. Trickling filters are effective at 

removing organic matter and nutrients from wastewater but are less effective at removing 

pathogens. 

7.3.7 Membrane Bioreactor 

Membrane bioreactors (MBRs) combine a biological reactor with a membrane filtration system to 

treat wastewater. The biological reactor promotes the growth of microorganisms that consume 

organic matter and nutrients in the wastewater, while the membrane filtration system removes 

suspended solids and pathogens from the effluent. MBRs are effective at removing organic 

matter, nutrients, and pathogens from wastewater but are more expensive to construct and 

operate than other treatment processes. 

In conclusion, the treatment process used for wastewater treatment depends on several factors 

such as the characteristics of the wastewater, the desired level of treatment, land availability, 

capital and operation cost, etc. The selection of the appropriate treatment process is crucial to 

achieving the desired level of treatment while maintaining cost-effectiveness. 

7.3.8 Comparison of Treatment Technologies 

The below table provides information on different treatment technologies used for wastewater 

treatment along with their BOD removal efficiency, area required, capital cost per MGD, and O&M 

cost per MGD. 



 

Sewerage System - Sectoral Plan Report of Kamalia City  
 

 

(7-6) 
 

Table 7-1 Comparison of Treatment Technologies 

Sr. 

No. 
Category Treatment 

Technology 

Type 

BOD 

Removal 

Efficiency 

Area 

required 

(Acre) 

Capital 

Cost per 

MGD 

(PKR 

Million) 

O&M 

Cost per 

MGD 

(PKR 

Million) 

1. Aquatic Aerobic 
Stabilization 

Ponds 
90-95% 

 

15 
 

90 
 

1.8 

2. Aquatic Aerobic 
Facultative 

Ponds 
90-95% 

 

25 
 

105 
 

2.4 

3. Aquatic Aerobic 
Constructed 

Wetland 
60-70% 

 

30 
 

140 
 

1.5 

4. Aquatic Aerobic Aerated Lagoons 90-95% 
 

2.5 
 

75 
 

2.1 

5. Mechanical 
Aerobic/Activated 

Sludge process 

Trickling Filter 

(TF) 
65-75% 

 

0.4 
 

70 
 

2.4 

6. Mechanical 
Aerobic/Activated 

Sludge process 

Membrane 

bioreactor (MBR) 
98.9-99.9% 

 

0.1 
 

220 
 

6.5 

 

• Stabilization Ponds: Stabilization ponds are low-cost treatment systems that use natural 

processes to treat wastewater. They require a large area of land and are therefore best 

suited for rural areas. They are simple to operate and maintain, and can remove up to 90-

95% of BOD. However, they require a large area of land (15 acres per MGD) and are not 

suitable for areas with high land prices. 

• Facultative Ponds: Facultative ponds are similar to stabilization ponds, but they are 

shallower and have a larger surface area. They are more efficient than stabilization ponds 

and can remove up to 90-95% of BOD. However, they require an even larger area of land 

(25 acres per MGD) and are not suitable for areas with high land prices. 

• Constructed Wetlands: Constructed wetlands are engineered systems that use natural 

processes to treat wastewater. They are designed to mimic the natural treatment 

processes that occur in wetlands. They can remove up to 60-70% of BOD and require 30 

acres per MGD of land. They are relatively low cost and are aesthetically pleasing, but 

require regular maintenance. 

• Aerated Lagoons: Aerated lagoons are shallow basins that are aerated to promote the 

growth of aerobic bacteria. They can remove up to 90-95% of BOD and require only 2.5 

acres per MGD of land. They are relatively low cost but require regular maintenance. 

• Trickling Filter (TF): Trickling filters are mechanical systems that use a bed of rocks or 

other media to support the growth of bacteria that remove organic matter from wastewater. 

They can remove up to 65-75% of BOD and require only 0.4 acres per MGD of land. They 

are more expensive than stabilization and facultative ponds but are more efficient and 

require less land. 

• Membrane Bioreactor (MBR): Membrane bioreactors are a type of activated sludge 

process that uses a membrane to filter out solids and bacteria. They can remove up to 

98.9-99.9% of BOD and require only 0.1 acres per MGD of land. They are the most 

expensive treatment technology in the table but are the most efficient and require the least 

amount of land. They are also the most complex and require the highest level of 

maintenance. 



 

Sewerage System - Sectoral Plan Report of Kamalia City  
 

 

(7-7) 
 

In conclusion, the selection of a wastewater treatment process depends on various factors, 

including the BOD removal efficiency required, the available land area, the capital and O&M costs, 

and other site-specific factors such as local regulations and environmental concerns. A trade-off 

between these factors must be considered to select the most suitable treatment technology for a 

particular site. 

 

In this chapter, we will discuss the proposed wastewater treatment plants for the city of Kamalia. 

We will provide an overview of the proposed treatment plants, including their location, design, and 

capacity. We will also discuss the technology and processes that will be used in the treatment 

plants. 

7.4.1 Proposed Wastewater Treatment Plants 

Kamalia is in urgent need of a wastewater treatment plant to address the issues of untreated 

wastewater and overflows in the existing sewerage system. Based on our site visit and 

assessment, we recommend the construction of a wastewater treatment plant using the 

Wastewater Stabilization Ponds (WSP) technology. WSP is an effective and cost-efficient 

technology that uses a series of ponds to treat wastewater through natural processes of aerobic 

and facultative bacteria. 

7.4.2 Location 

Based on the technology being considered for the wastewater treatment plant proposed for this 

city, the estimated land requirement for treating 7.60 MGD of wastewater up to the year 2050 is 

approximately 95 acres. However, at present, the availability of land for the construction of the 

plant is limited. 

This suggests that additional land will need to be acquired in order to meet the land requirement 

for the plant. Adequate land availability is crucial for the efficient and effective design of the 

wastewater treatment plant, as it will allow for the inclusion of necessary infrastructure and 

equipment, and provide sufficient space for the treatment process to be carried out effectively. 

Therefore, efforts will need to be made to identify and acquire suitable land for the wastewater 

treatment plant in Kamalia 

 

7.4.3 Design and Capacity 

The proposed wastewater treatment plant will have a design capacity of 7.60 MG till 2050 by 

catering all zones of city. The plant will be designed with a series of ponds, including aerobic 

ponds with a detention time of one day and facultative ponds with a detention time of six days. 

The ponds will be arranged in a cascading series to maximize treatment efficiency. The design of 

the plant will also include an efficient sludge removal system and an effective effluent disinfection 

system to ensure that the treated effluent meets the required quality standards. 



 

Sewerage System - Sectoral Plan Report of Kamalia City  
 

 

(7-8) 
 

To achieve the higher design WWTP capacity, the proposed plant will be designed with a larger 

footprint, accommodating a greater number of ponds, and with larger dimensions for each pond. 

The design will take into account the increased flow rates and ensure that the treatment process 

is optimized to effectively treat the higher volume of wastewater. 

The aerobic and facultative ponds will be designed to provide optimal treatment conditions and to 

promote the growth of beneficial microorganisms that help break down organic matter. The 

cascading series of ponds will ensure that the treated effluent meets the required water quality 

standards before being discharged into the receiving water body. 

The sludge removal system will be designed to efficiently remove and handle the sludge that 

accumulates during the treatment process. This will involve the use of specialized equipment and 

processes to dewater and dispose of the sludge in an environmentally safe manner. 

The effluent disinfection system will ensure that the treated effluent is disinfected to the required 

level to prevent the spread of harmful pathogens. This will be achieved through the use of various 

disinfection methods, such as ultraviolet radiation, chlorine, or ozone, depending on the specific 

requirements and regulations. 

Overall, the proposed 2050 wastewater treatment plant with a design capacity of 7.60 MGD will 

provide an effective and sustainable solution for treating the increasing volume of wastewater in 

Kamalia, while minimizing the environmental impact and promoting public health and safety. 

7.4.4 Technology and Processes 

WSP technology is a natural and sustainable method for treating wastewater. The wastewater is 

first treated in the aerobic ponds, where oxygen-loving bacteria break down organic matter. The 

effluent then flows into the facultative ponds, where a combination of aerobic and anaerobic 

bacteria further breaks down organic matter. The ponds are designed to mimic natural water 

treatment systems, such as wetlands and lakes, to create a habitat for bacteria and other 

microorganisms. 

7.4.5 Land Requirement 

The proposed plant will require approx. 95 acres of land to accommodate the 7.60MGD waste 

water by the year 2050. However, at present, no land is available for the plant. The MC will need 

to acquire land or identify suitable alternative sites for the construction of the plant. 

7.4.6 Wastewater Sampling 

In order to accurately design the treatment plant and determine the required treatment processes, 

it is essential to collect representative samples of the wastewater. The wastewater samples need 

to be collected from marked locations in the city to ensure that the characteristics of the 

wastewater are well understood and that the design of the plant is appropriate for the specific 

wastewater conditions in Kamalia. 



 

Sewerage System - Sectoral Plan Report of Kamalia City  